faQrmet’

[ te affwi/a@ fwé/m/a}y

CATALOGUE OF SPARE PARTS
SHARE STUBBLE PLOUGH
G (GX) —300 N

Farmet a.s.

Jirinkova 276

552 03 Ceska Skalice

Czech Republic

Tel: 00420 491 450 140
00420 491 450 122

Fax: 00420 491 450 136

E-mail: farmet@farmet.cz
nd@farmet.cz

http: ~ www.farmet.cz

Edition No.7, effective from 5th January 2009



G(GX)300N

Dear Customer,

all spare parts necessary for repairing your mactshould be ordered
according to this catalogue.

The manufactureis not responsiblefor proper behaviour and safety of the
machine ifparts not manufactured or approved by Farmet a.s. @ska Skalice
will be used for the machine repairs

84 When ordering spare parts, please follow these itrsictions:

A) Specify the model and serial number of the mac(iliab. 1)

B) State the catalogue (reference) number of the partdescription and the
guantity required. (Please distinguish and spdbifyleft or the right model of such
a part where applicable).

Tab. 1

MACHINE TYPE

MACHINE SERIAL NUMBER

SPECIAL MODEL OR ACCESSORIES

An Order Example:

Machine: GX 300N
Serial Number: 2009/0123
Part Description: Frog
Catalogue Number 3000155
Quantity: 1



G(GX)300N

TABLE OF CONTENTS:

- TABLE OF CONTENTS

- G(GX) 300 N SHARE STUBBLE PLOUGH

- PULL-OUT DISKS L+R (Complete) 9001102
- PROTECTION SUPPORT - STIRRUP 9001104
- FROG WITH A SHARE 3000043
- LATERAL FROG WITH A SHARE L+R 3000122
- ROLLER + FRAME 99" (2922) — mount. 3001722
- FRONT DISK 3000033
- REAR DISK 3000036
- DUPLEXED DISK 3000027
- DISK BEARING BUSH

- SPRING PROTECTION 2000187
- REAR PLATES I. L+R 3001110

* Legend:

GX 300NBD - T——

Assembled protection support

BD — Without pull-out disks
SD — With pull-out disks

G — Shear-bolt protection

GX — Spring protection

Page(s) 3
Page(s) 4 -7
Page(s) 8
Page(s) 8-9
Page(s) 9
Page(s) 10
Page(s) 10-11
Page(s) 11
Page(s) 11-12
Page(s) 12
Page(s) 12-13
Page(s) 13-14
Page(s) 14



G(GX)300N

9301024 G 300N BD* — mount.

Position/Catalogue no Part Description Standard Quantity
1 9001099 FRAME G300+ROLLER WITH A FRAME. 99'(28?2 pc.1

2 1000085 G 300 -mount pc.1

7 9001105 Shear bolt -mount. pcs.7
8 5683 PLASTIC PLUG 100x100x5 -8 typ 056 - pcs.2

9 4002307 INDEX PLATE G 300 N 99° self-adhes pc.1
9301025 GX 300N BD* — mount.

Position/Catalogue no Part Description Standard Quantity
1 9001100 FRAME GX300+ ROLLER WITH A FRAME.99922) pc.1

2 1000085 G 300 BASIC-mount. pc.1
3 2000187 SPRING PROTECTION I. mount. pcs.7
4 9001103 Protection-bolt conn. 99 pcs.7
8 5683 PLASTIC PLUG 100x100x5 -8 type 056 - pcs.2

9 4002312 GX 300 N 99" INDEX PLATE self-adhe pc.1
9301026 GX 300N BD — T* - mount.

Position/Catalogue no Part Description Standard Quantity
1 9001099 FRAME G300+ROLLER WITH A FRAME 99" (292 pc.1

2 1000085 G 300 BASIC-mount pc.1
3 2000187 SPRING PROTECTION I. mount. ps.
4 9001103 Protection-bolt. conn. 99 pcs.7
6 9001104 Protection support - Stirrup 99 pcs.7

8 5683 PLASTIC PLUG 100x100x5 -8 typ 056 - pcs.2

9 4002312 INDEX PLATE GX 300 N 99° self-adive pc.1
9301033 G 300N SD* — mount.

Position/Catalogue no Part Description Standard Quantity
1 9001099 FRAME G300+ROLLER WITH A FRAME. 99°@2%) pc.1

2 1000085 G 300 BASIC-mount. pc.1
5 9001102 Pull-out disks L+R — compl. 99 pc.1

7 9001105 Shear bolt - mount. pcs.7
9 4002307 INDEX PLATE G 300 N 99° self-adlies pc.1
9301034 GX 300N SD* — mount.

Position/Catalogue no Part Description Standard Quantity
1 9001100 FRAME GX300+ROLLER WITH A FRAME.99922) pc.1

2 1000085 G 300 BASIC — mount. pc.1
3 2000187 SPRING PROTECTION I. mount. Ps.




G(GX)300N

4 9001103 Protection-bolt. conn. 99 pcs.7
5 9001102 Pull-out disks L+R-compl. 99 Ipc

9 4002312 INDEX PLATE GX 300 N 99° self-adhe pc. 1
9301035 GX 300N SD — T *- mount.

Position/Catalogue no Part Description Standard Quantity
1 9001099 FRAME G300+ROLLER WITH A FRAME. 99° @23 pc.1

2 1000085 G 300 BASIC -mount pc.1
3 2000187 SPRING PROTECTION I. mount. Bcs.
4 9001103 Protection-bolt. conn 99 ps.7
5 9001102 Pull-out disks L+R-compl. 99 Ipc

6 9001104 Protection support - Stirrup 99 pcs.7

9 4002312 INDEX PLATE GX 300 N 99° self-adhe pc.1

9001099 FRAME G 300 + ROLLERww A FRAME 99" (2922)

Position/Catalogue no Part Description Standard Quantity
1 9001089 FRAME G 300 N 99" - PAINT RAL 5015 pc.1
2 3001722 ROLLER WITH A FRAME 99'(2922)-mount. pc.1

9001100 FRAME GX 300 + ROLLERw A FRAME 99" (2922)

Position/Catalogue no Part Description Standard Quantity

1 3001669 FRAME GX 300 N 99" welded pc.1

2 3001722 ROLLER WITH A FRAME 99'(2922)-mount. pc.1

1000085 G 300 BASIC — mount.

Position/Catalogue no Part Description Standard Quantity

1 3000122 LATERAL FROG WITH A SHARE L+R e
ONE LEFT + ONE RIGHT PIECE

2 3000043 FROG WITH A SHARE pcs.5

3 3000023 REAR FRAME BEAM pcs.2

4 3000027 DUPLEXED DISK pcs.3

5 3001700 REAR PLATES L+R 99'- mount. fics.
ONE LEFT + ONE RIGHT PIECE

6 3001210 TRIANGULAR PLATE WITH A HOLDER pt

8 4001344 DISTANCE TUBE BSK-300 pcs.2

9 4000035 CROSS BAR pcs.2

10 4001506 CROSS BAR KR 30/20.5 pcs.3

15 4000037 REGULATOR PIN pcs.2

16 4002254 PIN diameter 25 - 124 pcs.2

17 4000038 THIRD-POINT I. PIN - welded e

18 4000039 THIRD-POINT II. PIN - -welded pc.1

19 4002275 SUSPENSION PIN diameter 36.5 / dian27.9 pcs.2




G(GX)300N

Position/Catalogue no Part Description Standard Quantity
20 4001503 PIN diameter16h11 - 60 welded pcs.3

21 4000040 REAR-FRAME STIRRUP pcs.4
30 5647 SCREW M 20x80 CSN021101 pcs.7
31 5345 SCREW M 20/150 CSN021103.50 pcs.2
32 0144 SCREW M 16/120 CSN021101.50 pcs.2
33 1306 NUT M 16 CSN021401.00 pcs.13
34 0626 SCREW M 16/70 CSN021103.50 pcs.3
35 1307 NUT M 20 CSN 021401 pcs.2
36 1219 WASHER 17 CSN021702.10 pcs.18
38 1223 WASHER 26 CSN021702.10 pcs.3
39 2157 WASHER 16 CSN021740.00 pcs.13
40 5648 LOCK NUT M 20 CSN021492 pes.7
42 2470 LOCK COTTER PIN diameter4,5/diameter36 pcs.7

43 2505 PIN WITH A RING diameter40 pcs.4
44 2867 WASHER 33 CSN021702.10 pc.1
50 2579 ORANGE REFLECTOR pcs.2
51 2498 WHITE REFLECTOR pcs.2
100 3315 SLOPE ACCESSIBILITY STICKER 11 cs2
101 3320 LUBRICATION POINT STICKER pcs.8
102 4356 FARMET STICKER 70/170 70/170 Bes
103 3316 SUSPENSION POINT STICKER pcs.4
104 4357 FARMET STICKER 55/135 pcs.2
105 4359 STICKERP 1 H pcs.4
106 4366 STICKER P 2 H pcs.2
107 4361 STICKERP 4 H pcs.2
108 4365 STICKER P 37 H pcs.4
109 4369 STICKER P 53 H pcs.2
120 5367 STICKER CZ pc.1
121 3317 MAX. SPEED STICKER 15 pc.1
9001105 SHEAR BOLT — mount. material

Position/Catalogue no Part Description Standard Quantity
1 4818 SCREW M 12/80 CSN021101.25 pc.1
2 1305 NUT M 12 CSN021401.00 pc.1

3 1214 WASHER 13 CSN021702.10 pc.1
9001103 SPRING PROTECTION — bolted connection
Position/Catalogue no Part Description Standard Quantity
1 2831 SCREW M 12/90 CSN021101.00 pcs.2
2 1305 NUT M 12 CSN021401.00 pcs.2
3 1214 WASHER 13 CSN021702.10 pcs.2
4 1213 WASHER 12 CSN021740.00 pcs.2




G(GX)300N

G (GX) 300N SHARE STUBBLE PLOUGH

rm. WMM.I- ————

e e gyl Ay




9001102 PULL-OUT DISKS L+R - compl.

G(GX)300N

Position/Catalogue no Part Description Standard Quantity

1 3001639 PULL-OUT FRAME 99 L+R-welded S
L+R

2 4000495 PIN-STOP diameter25 — welded s.%c

3 9000270 CHAIN 3.4x46x13.8 pcs.2

4 3000033 FRONT DISK pc.1

5 3000036 REAR DISK pc.1

6 4001503 PIN diameter16h11 - 60 welded cs.p

7 4001506 SPACER KR 30/20.5 pcs.2

15 1090 SCREW M 8/22 CSN021103.50 pcs.2

16 4503 Nut M8 CSN021492.20 self-protecting pcs.2

17 1306 NUT M 16 CSN021401.00 pcs.2

18 0626 SCREW M 16/70 CSN021103.50 pcs.2

19 1296 NUT M 8 CSN021401.00 pcs.2

20 1219 WASHER 17 CSN021702.10 pcs.4

21 1203 WASHER 8.4 CSN021702.10 pcs.8

22 2157 WASHER 16 CSN021740.00 pcs.2

23 2470 LOCK COTTER PIN diameter 4.5/diameter 3 pcs.2

24 2505 PIN WITH A RING diameter40 pcs.2

9001104 PROTECTION SUPPORT — STIRRUP 99

23

15 21 19 3 16 21 16 31921 15 1-pravy

Position/Catalogue no Part Description Standard Quantity
1 3001208 SPRING SUPPORT I. pc.1
2 3000352 STIRRUP M 16 pcs.2
3 1306 NUT M 16 CSN021401.00 pcs.4
4 1219 WASHER 17 CSN021702.10 pcs.4
5 2157 WASHER 16 CSN021740.00 pcs.4




G(GX)300N

S

3000043 FROG WITH A SHARE

Position/Catalogue no Part Description Standard Quantity
1 4000044 FROG pc.1
2 9000914 CULTIVATOR WING L+R pcs.2
ONE LEFT + ONE RIGHT PIECE
3 3000045 CUTTING EDGE HOLDER pc.1
4 3000137 CENTRAL POINT (CAST) pc.1
7 2564 SCREW M 10/30 CSN021326.55 pcs.4
8 2565 SCREW M 12/70 CSN021326.55 pc.1
9 2631 SCREW M 12/80 CSN021326.55 pc.1
10 5693 NUT M 10 with a collar DIN 6923 Pt
11 6233 LOCK NUT M 12 — all-metal DIN 980 cp2

POHLED - P

2 - PRAVE
70

2 - LEVE




G(GX)300N

3000122 LATERAL FROG WITH A SHARE L+R

Position/Catalogue no Part Description Standard Quantity
1 4000044 FROG pc.1
2 9000914 CULTIVATOR WING L+R pcs.2

ONE LEFT + ONE RIGHT PIECE

3 3000045 CUTTING-EDGE HOLDER pc.1

4 3000123 POINT WITH A GUIDE L+R pc.1

7 2564 SCREW M 10/30 CSN021326.55 pcs.4
8 2565 SCREW M 12/70 CSN021326.55 pc.1
9 2631 SCREW M 12/80 CSN021326.55 pc.1
10 5693 NUT M 10 with a collar DIN 6923 Pt

11 6233 LOCK NUT M 12 — all-metal DIN 980 pcs.2

POHLED - P

7.0

4 - PRAVA

3001722 ROLLER + FRAME 99" (2922) — mount.

Position/Catalogue no Part Description Standard Quantity
1 3001724 REAR FRAME 3000 pc.1
2 3001723 ROLLER 99°(2922) pc.l

3 4000412 BEARING UCF 209 pcs.2

4 3519 SCREW M 12/45 CSN021326.55 pcs.8
5 5694 NUT M 12 with a collar DIN 6923 pcs.8

9 4357 FARMET STICKER 55/135 pcl
10 4365 STICKER P 37 H pcs 2
11 4369 STICKER P 53 H pes 2

10




G(GX)300N

3000033 FRONT DISK

Position/Catalogue no Part Description Standard Quantity
1 3000028 DISK pc.1

2 3000034 FRONT DISK BEAM pc.1
3 3001092 BEARING BUSH pc.1
3000036 REAR DISK

Position/Catalogue no Part Description Standard Quantity
1 3000028 DISK pc.1
2 3000037 REAR DISK BEAM pc.1
3 3001092 BEARING BUSH pc.1

11




3000027 DUPLEXED DISK

G(GX)300N

Position/Catalogue no Part Description Standard Quantity
1 3000028 DISK pcs.2
2 3000029 DUPLEXED DISK BEAM pc.1
3 3001092 BEARING BUSH pcs.2
—2\
3 =3
/
\\‘ 2
—A
Gy
I

Il
Position/Catalogue no Part Description Standard Quantity
4 3222 Bearing 32007 AX pcs.2
5 3223 BEARING 30206 pcs.2
6 3247 FELT RING 53/40/5 pcs.4
7 2850 RING 62 CSN022931 pcs.4
8 3218 NUT M 24/2 CSN021412.20 pcs.2
9 1223 WASHER 26 CSN021702.10 pcs.2
10 1659 COTTER PIN 4/36 CSN021781.00 Dcs.

12




G(GX)300N

Position/Catalogue no Part Description Standard Quantity
11 4613 SCREW M 10/35 CSN021101.05 pcs.10
12 1299 NUT M 10 CSN021401.00 pcs.10
13 1209 WASHER 10,5 CSN021702.10 pcs.10
14 1208 WASHER 10 CSN021740.00 pcs.10
15 1725 LUBRICATOR 0 6 pcs.2
16 4138 GRUBBER PAPER PACKING pcs.2
DETAR POUZORA V REZU M1
3 4 5
gk
PN 2.8 %

f

) | 0

] — L \\8

N
\\1@
6 7 15
2000187 SPRING PROTECTION
Position/Catalogue no Part Description Standard Quantity
1 3001200 SPRING PULL ROD I. pc.1
2 4000023 RING pc.1
3 3000015 PROTECTION SPRING pc.1
4 3001006 BSK GUIDE pc.1
5 3000714 BSK CUBE pc.1
8 3001205 FROG LUG WITH A REINFORCEMENT. L+R pcs.2
ONE LEFT + ONE RIGHT PIECE

9 4001560 PIN diameter 25/114 HARDENED pc.1
12 1309 NUT M 30 CSN021401.20 pc.1
13 1308 NUT M 24 CSN021401.50 pc.1
14 2866 WASHER 31 CSN021702.10 pc.1
15 1223 WASHER 26 CSN021702.10 pcs.2
16 1183 COTTER PIN 6.3/40 CSN021781.00 s.dc
17 5670 LUBRICATOR M 8/1 45 CSN 027422 Jpc

13




G(GX)300N

;p’
—— =
)

[
=
=
=
s
<L

3001110 REAR PLATESI.L+R

Position/Catalogue no Part Description Standard Quantity

1 4001392 PLATE HOLDER L+R II.- welded pc.1

2 4002752 METAL-SHEET WARNING PLATE — mount. pc.1

3 2497 TRIANGULAR REFLECTOR pc.1

4 2531 SCREW M 5/25 CSN 021151.25 pcs.2

5 6236 LOCK NUT M 5 CSN 021492.25 pcs.2

6 4164 WASHER 5.1 CSN 021702.05 pcs.2
LEVY ZADNI TERC PRAVY ZADNI TERC

Issued by: Technical Department, Farmet a8nkiiva 276, 552 08eska Skalice, on 25.02.2009,
total number of pages: 14, changes reserved.

14




